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INndustrial Sewing Machine

Instruction & Spare Parts Book

Cylinder-bed interlock Sewing Machine

SS-888A Series
SS-888S Series
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MODEL  [SUB-CLASS| NEEDLE | NEEDLE |MAIN FEED |DIFF. FEED DI“;'FDEF’EED PRESSER |SPREADER| LOOPER | NEEDLE
CLAMP | PLATE DOG DOG oc | FOOT
oA A | a8 | s [x % R[22 BlEw gl ww | EX [ 48 | &3
240 FC240 | FB240 FD240
248 FC248 | FB248 FD248
FW-777 356 FC356 | FB356 FE15 FE16 | FD356
364 FC364 | FB364 ND FD364
464 FCA64 | FB464 FDAGA
356 FC356 | FB356H . | FD356
PW-TTT-H —es T roass | Feasan | FE'oH MR e
240 FC240 | FB240-2B FD240 FD11 FE22 | TVXT7 #11
948 FC248 | FB248-2B FD248
FW-777-603 356 FC356 | FB356-2B | FEA4I FE40 | FE16-2 | FD356
364 FC364 | FB364-2B FD364
464 FCAG4 | FBAG4-2B FD464
240 FC240 | FB240H2B D240
948 FC248 | FB248HZB | porr v | ppaooy | prrgeg [ FD248
FW-777-603H| 356 FC356 | FB356H2ZB FD356
364 | FC364 | FB364H2B FD364
240 VG240 | VG40211 V240
248 | V6248 | V648211 Vii248 uy1z8
AR-B88A ™ 356 | V6356 | VGa6all | o, RGOS e g;‘f
< -A 364 VG364 | V664311 VH364
< OR-B 460 VG460 | VG6O411 VHA60 SY7256%11
o 464 VGAGA | VG64411 VH464
< 940 VG240 | V640231 VH240S | VI25 Viol
AR-88BA 45 VG356 | VG56331 | F1232S | F1234S | No | VH356S
-C 364 VG364 | V664331 VH364S
240 VG240 | V640223 VH240
AR-888A | 248 VG248 | V648223 VH248
H 356 | Vo356 | voseszs | | o202 | FiZs4 |VLAZH Foiecg
364 VG364 | V664323 VH364
248 VG248 | VG4824N4 VH248N3
AR-B88A 356 VG356 | VG5634N4 | VL39-N2 | VL41-N2 VH356N3
-N600 364 | VG364 | VGG434N4 No | VH364N3
AR-888A 356 | VG356 | VG5633 , VH356L
-1300 364 | VG364 | Vopdss | 12325 | Fl234S VH364L
AR-888A-C220] 356 VG356 | VG56311 F1232 | F1234 | yL42 | VH356
248 VG248 | V648211 VH248 =
AR-888-S 356 VG356 | VG56311 H1226 | H1221 | H1223 | VH356 W
364 VG364 | VG64311 VH364 2
240 VG240 | G7240P12 G7240F12 &
FG-797 248 VG248 | G7248P12 | cromnia | croom1o GT248F12 =
| FG-666-C| 356 VG356 | G7356P12 G7356F12
© 364 VG364 | G7364P12 G7364F12
P 240 VG240 | G8240P31 VH240 G195 GI35
[ 248 VG248 | G8248P31 | G801D12 | 680212 VH248 GJ37
FG-798 356 VG356 | G8356P31 xo | Vi35
FG-666-AI 354 | VG364 | GB364P31 VH364
OR-(B) 460 VGA60 | G8460P31 | G801D22 | G802D22 VHAB0
464 VG464 | G8464P31 VHABA
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Air piping diagram

rTFTEE

AST Device

2. hxdx620mm
X

2. 5x4x780mm 2. 5x4x380mm

4x6x900mm

air pressure: 0.4 MPa - 0.5 MP32
(4 kgf/cm’ - Skgf/ci)
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Air piping diagram

Tk E
AWT Device

2. 9x4xT80mm—_

4x6x900mm

air pressure: 0.4 MPa - 0.5 MPa_

(4 kgf/cmz- 5kgf/cﬁ)
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ADJUSTMENT GUIDE
/A\ WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.
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6. Adjusting trimming air cylinder )

The proper stroke is 16 mm.

For adjustment, loosen the screws(2)of the

collar(D).

— /\NOTE

When the stroke of the air cylinder is
changed, readjust the action of the thread

trimming mechanism. Check that the condition
of the detector switch.

For adjustment:

(1)Loosen the screws(3)and @).

(2)Adjust so that the switch is turned ON
when the trimming knife returns to the
original position.

(3)Tighten the screws@and(@).
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ADJUSTMENT GUIDE

LWAYS turn OFF the motor switch and check
hat the motor stops before adjustment.

) (:é. Position of lower knife _:)

—/\ CAUTION

The trimming knife mechanism can be operated
manually only when the needle is at its top.

If the needles are not at the top, the parts
may be contacted and broken.

(1)Make the side(2) of the lower knife(T)
parallel with the side @) of the lower

knife carrier (3).
(2)Fix with the screws(5).

C. Relation between upper knife and
lower knife

(1)Loosen the screws (0) .

(2)Align the hook (6)for needle thread of
the lower knife with the corner (8)of
the upper knife (7).

(3)When the lower knife is at the extreme
right , move the upper knife(:)right
and left to make an engagemet of 0.5
mm ~ 1. 0mm between the hook(9)for
looper thread and the upper knife(7).

(4)Tighten the screws .

_2_
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ADJUSTMENT GUIDE

/A\ WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

(i. A
(@ﬁ%%&ﬁ%ﬁ?ﬂﬁﬁ%ﬁ@%q

D. Position of thread clamp spring
and thread clamp spring pressure

(1)Loosen the screws (0 .

(2)Make a distance of 1.5mm from the
tip of thread clamp spring @) to
that of upper knife .

(3)Tighten the screws (0 .

(4)Loosen the screws (3 .

(3)Make a distance of 3mm from the tip
of clamp spring pressure to that of
upper knife .

(6)Tighten the screws (3.

(:;E. Pressure of thread clamp spring )

(1)Looper thread is held by the thread
clamp spring (D after cut .

(2)To increase the pressure, turn the
adjusting screw @4 clockwise .

(3)To decreas, turn screw (2
countrclockwisw .

/N\ NOTE

The pressure should be minimized so long

as looper thread can be held .

_3_
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ADJUSTMENT GUIDE
/2\ VARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

(F. Position of upper knife carrier )

The upper knife carrier (6 slides to the
left simultaneously with the lower knife
carrier(3)and stops by touching the
upper knife carrier stopper (7 . The

upper knife slides under the stitch

NEVER slide the carrier @6 to the left

too much, because the thread clamp spring

pressure touches the looper .

For adjustment :
(1)Loosen the screws (9 .
(2)Adjust Screw @ and @8 to align

With carrier stopper.
(3)Tighten the screws (9 .



A 3R BR ADJUSTMENT GUIDE
/A\ WARNING

F a8 B 2 M M ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.
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(G. 58 7] AT AL ) G. Relation between lower knife and
needle
(D# MBS QO - (1)Loosen the nuts @0 .
Qi FEH 1445 LRE - (2)Move the lower knife to the extreme
DeEHEEHR Q) EZEH 1710 K20 left .
Fu £ 4t o 25 76 & 4 2mm~3mm © (3)Adjust the connecting block @ to the
(DEmEE Q0 - right and left to make a distance of

2mm - 3mm from the hook (§)for
needle thread to the left needle .
(4)Tighten the nuts €0 .




28 K2 B ADJUSTMENT GUIDE
/NE % /A VARNING
\_ﬁﬁ I RE SRR N
(n. wwnsmans

ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.
(DE®BESH N2 L% -

(DE&FH Q) ea2sRE: CQQ T Q4% A4

(]I Position of lower knife point )
FTAM EEARL/IHE -

BEIEREA 1 2mm 0 FAEES) e TRR S Q) M

(1)Slide the lower knife to the left .

(2)When the distance between the point
@9 of the knife(1)and the right end
of the looper is 12mm, center the
_ point on the top of the looper
() psRe Q) AERM Q) A LT HFE® 2
TARE Q) & TR O FTEESH AR
Qﬁb EF -
(4)45 %25 QY -

(3)Loosen the screw @3 , adjust guide

block @4 upward @2 to make lowre
knife point’ s movement rearward,
adjust guide block donwnward to
A& RN Q) Aot E
e By R A= G -

make its movement forward .
(4)Tighten the screw @3 .

Note:The mark (®)on guide block @9 is
ajusted at three-oclock

direction before shpment.
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ADJUSTMENT GUIDE
/2\ WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

G. Adjusting lower knife carrier guida

The proper distance is 0.05 - 0. lmm
between the lower knife(1)and the top
of the looper .

(1)Loosen the screw €5 and move the
lower knife carrier guide @@ up and
down to make its top to touch with
the bottom of upper knife carrier .

(2)Tighten the screw Qﬁ).

(3)Check that the upper knife carrier
and the lower nife caeeier can move

smoothly .




) EL 2R A ADJUSTMENT GUIDE
l—&%%— /A WARNING

B OE AT F A K B E M OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

(J. MEES iS5 (L) ) J. Adjusting lower knife carrier
guide(upper)

[E] 5E 77 % B A Fo 75 By 7] 5 8 R ) B R 8 B £ 1%

% o BASE R BB L SRAEE L

(DEMZR4 €D -

(DEBAEA B8 B4 LrrikitiEbtg > FH
HHRQBEHNHBSEE S QY sk
%0, 05~0. 1mm -

(& FRe CD -

The upper knife carrier slides to the
left simultaneously with the lower knife
carrier and stops by touching the upper
knife carrier stopper .

(1)Loosen the screws @7 .

(2)When the upper knife carrier is
stopped as mentioned above, make a
distance of 0.05mm - 0. lmm between
the lower knife carrier(@)and the
lower knife guide(upper) GﬁD.

(3)Tighten the screw @7 .

0. 05mm

~(0. Imm
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ADJUSTMENT GUIDE

/\ WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

(? ﬁﬁ-?ﬂﬁﬁ&%gﬂiﬁﬁﬁﬁ:) (? Mhﬁmbﬁwmn%ﬂemmm,)

BT FRE L FTRATH XA

- wHaQ)iw:@sm Q9 # G0 -

- B o Q# T HsE0AE -

- stpdhEs o (@ L E% 0 RE R
lﬁﬁo

- FAMGhEH a0 QO 4HE% 0 HER
7140 o

looper thread and lower knife

Before sewing performance, be sure to

check as follow :

- The lower knife(:)passes through the
loops €9 and G0 of needle thread .

~ The hook(9) for looper thread moves in
in front of looper thread .

- The needle thread is pulled to the
right by the hook(:)to be cut by the
upper knife .

— The looper thread is pulled to the
right by the hookto be cut by the

upper knife .




3 2L 27 BA ADJUSTMENT GUIDE

8 /A\ WARNING
W E AT HF A B B M OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

505

(L. AERRS ) CL. Adjustment of air wiper )

(DEMBE4Q) - (1)Loosen the screws(3).

(2) AT R B A B e SHR d R AL (2)Slide the air wiper back and forth

B FE%Q) - to position so that the wiper blows

(OEHZ%@D - air behine the needle .

GI)EARABESE R4 EDwRALT S (3)Tighten the screws(3).
BRELMSATEL - 2 mk - (4)Loosen the screws ().

Ot 2 T I0OK

& (5)When the needles are at the top of
(MiAsks D MERAAE 2R RAAE -

R 0 B o B HE AL ) o their travel, position the air wiper
* & 1 so that the center of the air
(1) FR Bk 845 ME - blowing hole is 1.0mm - 2.0mm below
(O) R T4 4H el BT Bk B, » £H4R T HE4E S TLIRAR the needle eye of the left needle .

(6)Tighten the screws @

(T)Adjust the air flow with the speed
controller(5).
To decrease the air flow, turn the

adjusting screw clockwise .

To increase, turn counterclockwise .

—/\ NOTE

(1)The air flow should be minimized .

(2)If air is blow in front of the needles,

needle thread may be slipped away from
needle eye . Be sure to make it blow
behind the needles .

- 10 -



I 2L 3 B ADJUSTMENT GUIDE
/A\ WARNING

F R oB 5 2 M OB ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

=
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(M. JBE R # ) (M. Presser foot lifter mechanism )

(DEMBETEEFQ) - (1)Loosen the lock nut(2).

()4 fsizmp Q)WL ALRBE R T HF (2)Turn the cylinder rod chip(3)and
BB EHE ~ 7. 5mm e adjust so that the presser foot rises

(g EzEFQ - by 6 mm(7.5 mm) when the cylinder rod

is at its bottom (when the cylinder

operates) .

(3)Tighten the lock nut@.

_11_




2 X 2R BH ADJUSTMENT GUIDE
r%% /A\ FARNING

W E AT % L K 5 E B OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

(N. #4455 P14t 2 Bl oY Bl % ) (N. Position of wiper and needles )
(D#gse ) D ETHRSHE ZKPFRER > 4 (1)When wiper (1)is at down dead point,
B4 2s(2) At b oL A2 5-3. Onned 558 the clearance between wiper hook(2)

s . S e 155 and(3) needles is 2.5-3mm.
(2)&&1@@@%;‘}_ SRR A1 D (2)The clearance between wiper 1 and

(3)%%&%&5&%3% 2 ﬁ'l'ﬁq?‘u.géﬁdﬁﬁ left needle is 1. 0mm.
4R ¥s (2) 258k A46. Omm - (3) The clearance between wiper hook
(DA TRHES QRLBGOREAERE (@and middle needle is 6. Omn.

(4)To adjust the proper position by

loosening the screws(4).
2. bmm-~_]
3. Omm
6m
Il
0
(o]
1. Omm3
(0' Bt = 278 B oY B4 ) 0. Adjustment for wiper and clamp
spring
()34 R B sz 4 (D) sedsdadn (1) Adjust the clamp spring and wiper
SHERBP] o hook to hold the needle threads
gently.

..,12_
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ADJUSTMENT GUIDE

/A\ WARNING

ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

movable trimming knife and

Position and stroke of the
fixed trimming knife

(1)The clearance between them should
be 0 to —0. 5mm.

(2)When movable trimming knife is at
its down dead point, the distance
between its hook(l)and the bottom of
the fixed trimming knife should be
14, 5mm. (15-18mm for electrical type).

(3)To adjust the movable holder(®)by
loosening the screws ;
(4)After trimming, upper thread have
to be clipped by clamp spring and
movable trimming knife smoothly.
(5)Adjust the clamp spring to proper
tension by loosening screw
(5 and turning screw(®).

0.

- 13_
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ADJUSTMENT GUIDE

/2\ WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

L\

ZH S PEE L aer L AR R TEN
g A EAHZABMRBELBRNEFTIKET

(DEZ$7I R ERIR2G > FE8HAZ IR
DerEg8tQz LRBIBEF -

()EETHEZE % (DEE 72 H1 o
(BA)(RI3E)

(Eb. The height of top thread trimme;_:)

/\ CAUTION

Please make sure the needle bar is at up
dead point, and the spreader’' s position
is normal prior to install and adjust
top thread trimmer.

(1)When movable trimming knife is at down
dead point, its hook(1)is at the same
height of the spreader (2).

(2)Adjust its height by loosening the
screw(7). (Fig. A)(Page. 13)

\ }.

=
|4_

(R. toi ez Al )

(DEFH IR QHETHETFTEL » AT
HREHHD 2B TR -

a2 BB AT fobtBREL -

(2)F#H T AT IR @BHE
this A BEREEER G EEH AR L
WeBF o EARER S AEVEFI BN TIAE A o

(A TH B Q)AL N2 A K -
(BA)(RI3A)

(R. Angles of top thread trimmer )

(1)Movable trimming knife is between
needle(1)and spreader(:)when it is
at down dead point.

Note: Movable trimming knife can’ t

touch needle and spreader,

(2)When movable trimming knife is moving
downward, it will touch the spreader
lightly(:)to make sure when movable
trimming knife moves upward, the
upper thread can be trimmed properly.

(3)Adjust the angles by loosening the
screws(8). (Fig. A)(Page. 13)

_14_




15

Setting on the Table




THREAD STAND & SUPPORTING BOARD
Ref.

n &= W o

Description

Thread Stand (5 Threads)

Thread Stand (6 Threads)
Cap

Thread Stand Rod(upper)
Thread Guide Bracket(3)

Spool Retaining Fig
Joint
Holder

Thread Guide Bar
Holder

Thread Guide Bar
Spool Retaining Fig
Spool Pin

Spring Washer
Spool Nut

Spool Tray

Belt Gurad
Wooden Screw

Spool Pin Bracket (2)
Belt Cover (No Brand)
Screw (M6 - 1.0 x 48 )

Supporting Board (Semi-Submerged)

Oil Reservoir Rubber Cushion

Hanging Bolt (SM 5/16 - 18)
Washer

Setting Screw (Long) (M6 - 1.0 )

Washer
Spring Washer
Nut

Z 4 £ 8

GIRECSTTER)

SRZREH (ST 7NER)
WEWEE
G I
3L

BEEESS
BUE B
BEREREEACK)

HETEHE
BEIREL
QO RLRE
el SPST YN

R B E S
ERIEHET
ETEEHE
fETIRE

FREEE
RERGR
3FLEREHIR
2FLEREHIR

Rz i 2 (HEPE IR
LS

IR REFEAR

JEE BRI S

SRS e
A
JERE IR R R R

RIEREE IR
#A

BREEEE]

RS

s B~ oo B oo
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NO. NO.
1 Fl1615
2
3
4 16-04-1
e
6 16-06-1
i SV260
8 16-08-1
9 SV221
10 16-10
11 VCl4
12 WEO4
13 FL13
14 16-14
15 __SFI6___
16 FA20
17 16-17-1
18 16-182
19 16-19
Lo e
21 SV242
22 16-22
23 16-23
24 16-24
LB
2% 1626
27
28 GB21
29 16-29-1
30 16-30
31 VH49-1
32 SF228
33 SV241
34 16-34
35 16-35

Description

Liftr Lever

Tension Release Lever
Screw (M4 - 0.7 x 14)

Tension Release Block

Screw (M6 -1.0%5)

Tension Release Connecting Plate
Screw (M4 -0.7 x8)

Screw (M4 - 0.7)

Thread Tension Base

Washer

Cord Clamp

Collar

Ceramic Guide
Tension Release Shaft
Thread Pull-off Eyelet
Thread Pull-off Bar

Screw (M4 -0.7x3)

Z # 2 B

ERRAI eI

o SRR B AR (1R)

JBR S (46 T
HRER

% [ BRI [ o
EHERIIE
#H

BoéRElSH UC-1
1 PR

IR
VERCS A28

Thread Pull-off Hook Unit (One Hook) 4 il B (RE7L)

Thread Wiper Lever
Thread Pull-off Bar Holder

Thread Pull-off Set

Retaining Ring
Tension Connected Lever(Front)
Screw (M4 -0.7x15)

Screw (M4 -0.7x4)
Screw (M4 - 0.7 x 14)
Spacer

Tension Disc Separator

TRERIT
FACRIE Bl

38 ETW-4 BK
AL SESEAR (R

e R o

4R

i
LRI I TR TEER
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UNDER THREAD TRIMMER
Ref. Parts
_NO, . _NO, - Description- -
1 17-01 Lower Knife Driving Lever
2] 17-02 Serew (M4 -0.7)
4 17-04 Lower Knife Holder
6 17-06 Screw (M3 -0.5)
8 17-08 Screw (M4 - 0.7 x4.5)
10 SV214 Screw (M3 -0.5x4)
11 17-11 Nut
13 < 1F=13 Screw (M4 - 0.7 x6.5)
16 17-16 Upper Knife Carrier Spring
i Screw (M4 - 0.7 )
200 SV221 Screw (M4 -0.7x8)
21 17:21 Lower Knife Carrier Stop
22  GBO8 Screw (M3 -0.5%3.5)
23 17-23 Upper Knife
24 17-24 Screw (M2 - 0.4 x5.5)
25 17-25 Serew (M2 - 0.4 x9.5)
26 17-26 Screw (M2-0.4x3)
27 17-27 Upper Knife Guide
28 17-28 Clamp Spring
e L AR Clamp Spring Presser
30 17-30 Clamp Spring Presser Holder
51 17-31 Clamp Spring Presser Adjusting Unit
32 N3 Screw (M2 - 0.4 x3.5)
33 V62 Looper Thread Eyelet (Right)
35
37 17-37 Screw (M4 - 0.7 )
38 17-38 Screw (M4 - 0.7 x4)
40 17-40 Knife Guide Lever Ring (Right)
41 17-41-1 Knife Guide Lever
243 1GHE e ] Upper Knife Carrier
44  17-44 Supplementary Spring
45 17-45 Serew (M2 -04 x2)
47 17-47 Supplementary Spring
49  F0360 Looper Thread Eyelet (Left)
50 17-50 Lower Knife Carrier Guide
51 17-511 Crank Chamber Cover
52 17-52-1 Looper Thread Protector
53 17-53 Upper Knife Carrier Stop
anls Sl Lower Knife Carrier _ __________TVLi&
58  17-589 Lower Knife
59 17-59 Complete Set Under Thread Trimmer
61 17-61 Knife Guide Level Ring (Left)
63 17-63 Screw (M3 -0.5x3)

R%R
JISEAR
HR%R

HR&R

S 1R
[MAL R4
EHEE T

HRERETEAR
AR TG
LEREA

THfSR LRI (E)

HR4R

LR

55 V) 7]+ e Lo
S [D)TEE
LV

T IPBELS
T e BRI (L)
KT
TEITIEAR
AR AR
Y] AL E ER

31005137584 /]
ABEN600FLH T U] 7J4H
EEEABE

4R

R I T

Eﬁq
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TOP R (PNE TIC TYPE A 18
Ref. Parts Amt,
NO. _NO. Description Z H 2 B’ Rea.

] 18-01 Top Trimmer Air Cylinder EUITIEED 1

2 18-02 Fixed Trimmer Knife Holder REE Y T EE 1

3 18-03 Pneumatic Regulator e 2

4
P S L S S R T el AR e e g

6 18-06 Air Cylinder Bracket FRELHRRE 1

7 18-07 Nut L= 1

8  18-08 Movable Trimming Knife Base B ] [E R 1

9 1
__10__18-10 __ Complete Set Pneumatic Top Trimmer LYIJJSRER&H 1

e 1 Screw (M3 -0.5) 1245 1

16

17 1817 Movable Trimming Knife EVEET] 1

18  18-18 Fixed Trimming Knife EVIEET] 1
BRI e Serew N2 -0d %) - ol L e A P L 4

20 18-20 Screw ( SM 9/64 - 40 x 5) hEaz 2

21 18-21 Screw (M4 - 0.7 x6) 1845 2

29 . 1% Clamp Spring HEER R ]

23 1823 Knife Press Adjusting Spring DS SENl S 1
Sl e olRl . s [ o A

25 1825 Adjusting Screw (M3 - 0.5 x 8) S B IR A% 1

26 18-26 Screw (M3-0.5x%x4) BERLK ]

37 - 1827 Adjusting Nut a ETAE S 1

28  18-28 Trimming Movement Base Dl IEEIEA 1
__29__1829 ___ Trimming Fixed Bracket ________ EUEEE s e

30 18-30 Screw HREEZRZE 2

31 18-31 Screw (M4 - 0.7 x 8 ) [ S 4

32 FA24 Washer FEH 4






Description

Under Trimmer Solenoid
Solenoid Body

Nut

Screw (M3 -0.5x4.5)

Magnetic Adjusting Base
Anti-shock Rubber

Screw (M5-0.8 x 10)
Trimming Solenoid Support

B2 H £ B Req.

TV B
B E
L3N

TS R
R
U7 BEE) E e

Safety Switch Bracket
Screw (M4 -0.7x8)
Washer

Cord Clamp

Nut

Plunger Connecting Rod
Magnetic Bracket

L 2GR
B4
B
Ui - [51 XE BB

HEiE
LR S

Adjusting Rod Block
Serew (M4 - 0.7 x4 )
Solenoid Return Shaft
Collar

Screw (M5-0.8%x26)
Spring
Connecting Block (Right)

Screw ( M5 - 0.8 x 40 £ 5)
Connecting Block (Left)
Screw (M5-08x5)

Terminator Base
Serew (M3 -0.5x 10)

Under Trimmer Solenoid Set

Adopting Cord

HRER
RS L
IEFEROR

SHEIEECIN)
HRER

LSS

TR E R
B 4R

— = b
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é

20

Ref.  Parts Amt.
NO. _NO. Description T H £ B _Req.
108 Wiper Solenoid PR BB 1
2 2041 Solenoid Support PTG P 1
3 20-03 Wiper Bracket LR 1
4 2004 Wiper Bar PR 1
5 - 20:05 Wiper Hook e E | 1
6  20-06 Clamp Spring HEERTHEE 5 1
5 20-07 Wiper Adjusting Arm J7 eI EBh R 2
8 20-08 Solenoid Lever Pin Bl 2
9 20-09 Washer 5 2
10  16-28 Retaining Ring 2R 2
11, 20 Screw (M3-0.5) [l 2
12  SF228 Serew (M4 -0.7x4) S 2
13 3705 Nut BRI 3
14  20-14 Screw (M3 -0.5x12) BE&R 1
15 20-15 Screw (M2 -04x2) BRLR 1
16 18-26 Screw (M3 -0.5%x4) A2 1
17— 20-17-1 Solenoid Support Link BT RS 1
18 FA24 Washer Eda 2
19 18-31 Screw (M4 - 0.7 x8) BE4% 2
20  20-20 Pin Screw S s B 1 8 1
21 37-13 Serew (M3 -0.5) 4% 1
20 - 0020 Spring firsE 1
23 SV112 Screw ( SM9/40 - 40 x 4.5 ) HRZR 1
24 18-24 Washer #A 2
25
26  20-26 Stop Washer HIIE 1
27  20-27 Wiper Set PE4REssl 1
28 20-28 Extension Cord HFIE R 1
29  N2629 Needle Guard J8$tH 1
30 HI1341 Retaining Ring EiEES 1
32 1M040 PVC Cover PVCEE 1
33 21202  Connector Cover IR EH 1
34  19-43-3  Teminal iR RAN 1






Descrioi
Trimming Cylinder Complete Set
Trimming Cylinder

Adjusting Air Value
Nut

Anti-shock Rubber
Collar

Screw (M5 -0.8x 14)
Cylinder Bracket
Safety Switch Base

Air Solenoid Base
Solenoid Value
Air Tube
Adjusting Value
Elbow Connector

B
HEE
s 1

Screw (M4 - 0.7 x 25)
Screw (M2 -04x22)
Magnetic Base
Connector

Cord Clamp

Nut

Plunger Connecting Pin
Screw (M4 - O'IXS)

S0P
JET] P ARAR R

ZE
AR EHA
@2@:

Screw (M4-0.7x4)
Cylinder Return Shaft
Collar

Spring

é?ﬁ?r
A il L
1EAERRER

Connecting Block (Left)
Screw (M5-0.8x5)
Screw (M6-1.0x16)
Washer

Screw (M5-08x10)

Trimming Solenoid Support
Pneumatic Under Thread Trimmer Complete Set | ¥ ] EEH 57 BREH

Connector Cover

PVC Cover

Magnetic Adjusting Base
Screw (M3 -0.5%x45)
Screw (M3-0.5x35)

eIl )
IR%R
IR

PEiE S e ST

Bg SEERIBT

TSR E

b B = —
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PRESSER FOOT LIFTER (ELECTRIC TYPE) 14 i : 22
Ref. Parts Amt,
_NO.-= /NOW Description Z £ 18 _Req.

1 -~ 2201 Presser Foot Lifter Solenoid Eisz il IS AL ]

2 2202 Solenoid Support BRI 1

3 SV252 Screw (M5-0.8x10) W45 4

4 WEQ7 Washer A £
s RREE S o s T e S

6

Sl 00 Lifter Lever HEHERS 1

8

9  NVI2 Nut $20E (M5) 1
102210 _ Serew(MS-10X12)._________ R s e 2

Il 22111  LifterLink AR 1

12

13 SF235 Screw (M5 -0.8x%x10) LER 1

14 22-14 Wheel Base TPt A 1

15 J3808 Lifting Wheel Guide ML |

16  22-16 Screw (M5-0.8x21) iy 1
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Air Cylinder

Air Cylinder Bracket
Nut

Nut

Serew (M6-1.0x14)
Washer

Regulator Support

Wood Screw

Screw (M6-1.0%10)
Spring Washer

Pressure Meter

Nut

Air Solenoid, Complete Set
Air Solenoid Base

R R4
TR LR P

T-Type Air Connector
Air-Type Presser Foot Lifter
Seal Plug

RV =
SRUBR A 16 Bl B
el £

— ek
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lod

Ref.

U‘I-&»mw-—E

ER
Dot
Synchronizer Wheel
Built-in Megnatic
Positioner Cord
Screw (M4-0.7x8)
Synchronizer Complete Set

Air Wiper Bracket
Air Wiper Tube

Air Wiper, Complete Set

Amt.
2 B 2 B _Req.
FHEENL TR 1
[E3 x D 5 W& 2
EETEAI4R 1
HR4% 6
e 1
R JE\ RS A A B 1
R R E 1
25 4
W R AR e B4 1
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LEFT-HAND KNIFE DEVICE

Ref.

MLMMHE

Description

Knife Base
Lower Knife Holder

Self-Lubriated Bush(Larger)
Feed Shaft Level

z K £ B

JIZRIE E K
TYITIEE

HEHECR)
I 5 i o R

Coller

Self-Lubriated Bush(Small)
Connecting Level

Pin

Feed Shaft Level

01l Wick Cover

Trimming Adjuster

Lower Knife

EREHECDN)
HIFET
SHESHR
PAIERG |G
7]

Separator Ring

Spring

Upper Knife Holder
Suction Pipe

01l Protection Box
Upper Knife

Screw (M4 -0.7%x12)
Oil Wick

Anti-Shock Rubber

Screw (M5-0.8%14)
Screw (M4 -0.7x 14)
Screw (M4 -0.7%x5)

Screw (M4 -0.7%x5)
Screw ( SM9/64 - 40 x4.5)
Screw (M3-0.5%5)

Screw (M5-0.8%x12)
O-1ing

Seal

Bamboo Joint

GLS

&) 7)CE )
4
o

BIZE

D

L R
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VG 888-N600
VG 888A-N600




LEFT-HAND KNIFE DEVICE B TIRCAHEREQ) 26
Ref. Parts Amt.
NQ. . NO. Description B HE £ B8 _Req.
14  VL39N2  Main Feed Dog EETXE 1
15 VL4IN2  Differential Feed Dog Vi =7 U] 1

VH240N3

VH248N3
16 gggéiﬁg Presser Foot N ERR 1

VH460N3

VH464N3

VG4024N4 1

VG4824N41
17 xggggjgj} Stitch Plate FEETISHE 1

VG6044N4

VG6444N4
18  26-18-1  Front Cover (Upper) Al HEE 1
19~ 2619 Front Cover (Lower) Al Z R 1
20 26-20-1  Supplementary Cover TR 1
21 2621 Hemming Folder (Left) ik Aes (75) 1
2 2622 Knife Guard DAL S e 1
23 2623 Suction Cover EVEZE 1
24  26-24 Scerw (M2.5 - 0.45x3.5) BE 4% 2
25 26-25NS  Stitch Plate Support FEAE TSt 57 28 1
26
27  26-27-1  Hemming Folder (Right) hasSes () 1
28  26-28 Adjusting Folder Plate n] FIERR |
33 1634 Spacer i 2
36 SBi2> Screw (M4 - 0.7 x 10) IEL% 2
37  SV219 Screw (M3-0.5x7.5) BE A4S 2
38 SV222 Screw (M4 - 0.7 x 12) IR 2
39  WF04 Washer 5 4
40 SV239-2  Screw (M4-0.7x5) HRA% 4
41 SV215 Screw (M3-0.5x5) HRE% 2
47 SV211 Serew (M3-0.5%6) HR4% 2
43 SV211-1  Screw (M3-0.5x4.5) [ 4
44 VB39 Thread Take-Up Cover RGEE L
45  VB24 Front Cover Hinge HilZ e 1
47 - SV221 Screw (M4 -0.7x8) PELR 1
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Ref. Parts

NO. _NO.
1
2
3 27403
4  27-04
5
11 27-11-A
12 2712
13
16 27-16-2
17 =24
18 2718
19 = ~27-19
20 __27-20
21 2721
22 - 20492
75 21D
26 2726
28 SV221
29  27-29
30 27-30
31 27-3]
32 2132
33 27-33

Description

Wooden Screw

Suction Bag Competeset

Suction Pipe
Pipe Fastener

Paddle Switch

Suction Pipe
Suction Regulator
T-Type Air Connector

Screw ( SM9/64 - 40 x 17 )
Air Solenoid

Plastic Connector

Pipe Fastener

Screw (M4 -0.7% 8 )
Suction Bag

O Ring

Plastic Tube

Plastic Nut

Suction Bag Holder

ik
C- 100 AR AIERFA B SR4H

SRR EVE
AR

Al Bl oA

N600- R B\ B EE 4
R
B\ = iR

1/8PT 2{ir BRI (B )
B IEQ5 IR EB)
PAEIR(CN)

YRR AR LS

OFizg

s

B GRE

PR LS I 2 R

u—p—n;—-n.-..-nN.__l,-—p—AM
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Suction Device for N600(Electric Type) ; 22 IR AT 28
Ref. Parts Amt.
NO. NO Description Z2 K % 1B Req.

1

2 28-02 Suction Motor 1K Joe, B 1

3 - 2803 Motor Bracket FE 2 E ER 2

4 28-04 Nut BEE 4
s e e SpangWasher - - o 0 L R e e e e

6  28-06 Washer EEH] 4

7 28-07 Screw hZ 4% 4

8

9 28-09 Pipe Clamp AR 2
0 R Suction Pipe (Large) _ _ _ ________ BB ) W A e el

11

12 210 Barrel g iy ] 1

13. 2813 Barrel Bracket SR AT A ] E 28 1

14 28-14 Pipe Clamp ARIRER 2
R e e e e e

26  28-26 Screw BR&% 3

3 2521 Washer HEH| 6

28 28-28 Nut LEAS 3

29 _28-29___ Saction Motor, Complete Set | BB _____________ 1
"730 2830  Pipe Clamp SRR 1

31 2831 Suction Pipe (Small) K JEVE (7]N) 1

32 28-32  Suction Barrel, Complete Set T JEARAH 1

33 28-33 Suction Motor, Complete Set & 2T B EE4H 1



S TFip71 #asn:l17-60

VG-888
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Amt,
_Req.
1 17-01 Lower Knife Driving Lever ERENFE 1
2 17-02 Screw (M4 - 0.7 x 8 ) (e 2
R Lower Knife Holder WAL =(NEiS 1
6 17-06 Screw (M3 -0.5) BEL% 1
eE BN ! e Sepw (M =07 xa0) o e s e A T S
10 SV214  Screw (M3-05x4) 45 ot
11 17-11 Nut 4H & RS 4
13 17-13 Screw (M4 -0.7x6.5) [ A hE 4% 2
16  17-16 Upper Knife Carrier Screw AT R 1
e e T S S SeRmiCMa -0y - - - - o = e S el
i I ) Upper Knife 3100512[&E T] 1
M 17104 Screw (M2 -0.4x5.5) HRZR 2
25 17-25 Screw (M2 -0.4x9.5) HERAR 1
26 - 1776 Screw (M2 - 0.4 x 3) BRZR 1
sodle Ll Upper Knife Guide _ ___________ it S LS el e e
28 17-28 Clamp Spring I 1
29 1729 Clamp Spring Presser LR 1
301730 Clamp Spring Presser Holder AR [E TER 1
B Clamp Spring Presser Adjusting Unit ~ ZR&RERET H 1
R 1TR_ Seew(M2-04x35) ________ B s ol SN
33  VC62 Looper Thread Eyelet (Right) T Ef4R LRI CE) 1
35 SV208 Serew (M3 -0.5%x4.5) HRAL 1
a7 — 1A Screw (M4 - 0.7) HERAR 1
38 1738 Screw (M4 - 0.7 x4 ) [IERE 2
__40 1740 Knife Guide EccentricRing _ _ _ __ __ oV HEER W __________1___
41 174151 Knife Guide Lever e [ TIHE 2
43 1743 Upper Knife Carrier EUIE E R 1
47 1947 Supplementary Spring yEE 1
49  F0360 Looper Thread Eyelet (Left) TSR AR (L) 1
__$2__ 17521 __ Looper Thread Protector _________ e T R
53 152 Upper Knife Carrier Stop YIJJ e E B 1
54  17-541 Crank Chamber Cover U JIEER 1
56  GBOS Screw (M3 -0.5%3.5) HER4R 1
L Lower Knife Carrier T EE TR 1
e o iRand SUgweERle . o MOSISEM e s e
60 17-60 Complete Set Under Thread Trimmer | /] JJ4H 1
61 17-61 Knife Guide Lever Ring (Left) HEEABE 1
62  29-62 Lower Knife Carrier Guide KEEE R 1
63  29-63 Clamp Spring V3 1
64 29-64 Screw (M3 -0.5x%x6) [ 1
65 MDAQO60 Screw (M3 -0.5x6) S 1
66 - 17-63 Screw [P 2






Attaching Plate
Attaching Slide Plate
Supplementary Cover
Screw (M4 - 0.7 x 14 )

Stitch Plate Support
Screw (M3-0.5%x7.5)
Front Cover (Lower)
Presser Foot

zZ # £ B

g S
@BV 5 R (OPRE)
AR E

BRI 2R
B4R
EF-922
]

Ref. Parts
NO. _NO.
1 F0201-L
2 3004
3  30-03
4  SV244
__8.__SV2I5___ Screv
9  SV211
11 VBI15-1
12 SV219
15  F0231-1
16  VH356L
VH364L
17 30-17
18  F0239
19 F1521
20  SV239-]
21  F1232S
22 F1234S
23 VG56331
VG64331
24 SV211-1
25 GB4l

Front Cover (Upper)
Looper Take-up Cover
Binder Case

Screw (M4 -0.7x 8)

Differential Feed Dog
Stitch Plate

Screw (M3 -0.5%x4.5)
Front Cover Hinge

ATETRAE
R\
LEE
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Ref. Parts
NO. _NO.
1 31-01
2 31-02
3 3103
4  31-04
S5i 0 3105
6 3106
T A
8 3108
9 3109
10 31-10
11 31-11
12 31-12
13 31-13
14  31-14
17 <3117
18 31-18
19 31-19
20 31-20
21 31-21
22 3122
23, 3123
24 31-24
25 3k05
26 31-26
27  31-27
28 31-28
29 31-29
30 3130
32 3132
233 3143
34 3134
35 31-35
36 31-36
37 31-37
46 3146

ATTA

Front Puller Bracket

Screw

Rear Puller Bracket

Washer

Wooden Screw

Fixing Screw

Washer

Screw

Twin Puller Adjusting Bracket

Puller Complete Set

Connecting Rod Pin
Fixing Block

Z-Type Bracket
Puller Bracket
Spring

Knee Switch Set

Driving Rod
Connecting Block
Screw

Screw

Fixing Bracket
Wood Screw -

Knee Switch Holder
Knee Switch Pad
Fixing Piece

Regulator
Knee Switch (Pneumatic)

Knee Switch (Pneumatic)

Z K £ B

AT E SR
HRER
EL R IFES
HEH]
RIGIRLA
G E IR 1T
25

\51“

L ma,é%hﬂ:

AR

10
R

l—j(uu e

%Ebﬁﬁliﬂ%ﬁ(ﬁﬁ]@ﬁ)

4

[EESR

B I 4E (L)
PR T B L)







(PNEUMATIC TYPE FOR 1.300)
Ref. Parts
-NO, ~_NO- —— —Description .
3 32-03 Adjusting C-Type Guide
4 SF121 Screw ( SM11/64-40x7)
5 32-05 Screw
6 32-06 Adjustaing Inner Guide
7 32-07 Screw
8 32-08 Adjustaing Outer Guide
9 32-09 Screw
10  32-10 Fixing Guide
11 32-11 Fixing Plate
12 32512 Screw
15 - 3313 Screw
14
L Guide Shde Block
16  32-16 Slide Plate
11 347 . Sprine
1% 3018 Adjusting Collar
19 32-19 Screw
20 32-20 3-Hole Connecting Block
21 32-21 Shaft
_.2 320 Sl O e e - E
23 - 32-25 Air Driver
24 32-24 Screw
25  32-25 Nut
26  32-26 Anti-Shock Cushion
SO e e
28 3228 Fixing Base
29  32-29 Retaining Ring
30 32-30 Fixing Pin
31 32-31 Screw
L3 _ . 3232 . Air Tube Comnector_ _ _ _______
33 3033 Air Cylinder
34 32-34 Adjusting Air Value Base
35 32-35 Adjusting Screw
36 32-36 Washer
__31_.323 ___ CylinderGuideBar___________
38 32-38 L300 Pneumaic Driving Set
39 3239 Fixing Bracket
40  32-40 Fixing Bracket
4] 32-41 L300 Elastic Band Attaching Plate
43  MHEO80)  Screw (M5-0.8x8)
44  32-44 Screw

z H 2 B

EECHITES
$R4R
$RER
i T I

JHETIME S
E44
EEfEE
& E
IEIELE

SR = 28
245

= FLHEE R
dif

LS
RIREEE)ZS
HELR

W

TR R
SEENEE
SRR %] 2
HEE
SRR R ] T

SREL
e 7T ] 1
i B BRER
BES

L300sR BhBEEh4H
e 2R
R P ] T 2
L300E &5
AL

[PRER

32

[ S S (N T S Gy — g
o

PO DO = — o






G DE

Z K £ B

JEBICEIE S
UL

R

i BT A HE 8
HRER

R MEE
LA

BRI
[P

JIIEiRL e
[

L200fEEnsE a4 rE4H

HR R PR T 2R

L200ZU A7 5

(KNEE TYPE FOR 1.200)
Ref. Parts
NO.. _NO. —  Desctiption - -
3 32-03 Adjusting C-Type Guide
4 SF121 Screw ( SM11/64 -40x 7)
5 32-05 Screw
6 32-06 Adjustable Inner Guide
7 32-07 Screw
8 32-08 Adjustable Outer Guide
9 32-09 Screw
10 - 32 o Fixing Guide
11 32-11 Fixing Plate
12 83212 Screw
13- 32-13 Screw
14
__15__3215 ___ GuideSldeBlock __________ B
16  32-16 Slide Plate
17 32-17 Spring
18  32-18 Adjusting Collar
19 32-19 Screw
__20__3320 __ A4HoleConnecting Block _______ PfLEHE
21  32-21 Shaft
22 332 Collar Stop
23 3226 Anti-Shock Cushion
24
_.25_.3325 ___ MainDrivingShaft ______
26 33-26 Spring
VT 3320 Collar
28 33-28 Screw
29 3329 Slide Cam
L2230 230 Location Collar _ _ _ ________
31 3541 Driving Shaft
32 3332 Screw
33 3343 Screw
34
35 33-35 Kenn Type Elastic Waistband
______________ Attaching Device, Complete Set
39  32-39 Fixing Bracket
40  32-40 Fixing Bracket
41
42  33-42 1.200 Elastic Band Attaching Plate
43  MHE080 Screw (M5-0.8x%x8)
44  32-44 Screw

PSS

33

mﬂﬂgg
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Ref. Parts
NO. NO.
1 N3101
2 N3102
3 N3103
4 N3104
5
6 N3106
7 SF240
8 N3108
9 SV250
10 N3110
11 N3111
12 N3112
13 N3113
14 N3114
15 GA29
16 N3116
17 N3117
18 WEO7
19 11225
20
21 M1220
22 JO808
23
24 N3124
25 SF228
26 N3126
27 VK06
28 VKO7
29
30 N3130
31 D1927
32 SV264
33 D1928
34 SF225
35
36 N3136
37 N3137
38 N3138
39 N3139
40 N3140
41 N3141

EX 1

D
Upper Feed Rollar Shaft Bracket
Seal Cushion

Knock Pin

Seal Plug

Upper Feed Rollar Shaft Lever
Screw (M6-1x6)

Upper Feed Rollar Shaft Collar
Screw (M5-0.8x5)

Roller Shaft Bushing (Left)

Upper Feed Roller Shaft

Rollar Shaft Bushing (Right)

Upper Feed Roller Lever

Screw (M6 -1 x20)

Upper Feed Roller Lever Pin

Upper Feed Roller Lever Rod Sleeve
Washer

Nut

Screw (M6 -1.0x35)
Screw ( SM9/64 x 11 )

Upper Feed Roller Driving Rod Pin
Screw (M4 - 0.7 x4 )
Upper Feed Roller Driving Rod
Retaining Ring
Roller Bearing

Upper Feed Roller Regulator
Screw (M6-1.0x8)
Adjusting Screw

Serew ( M4 - 0.7 x 10)

Upper Feed Roller Set

z # £ B

1&FES [ HE)E
Ba®kA
TR

hizE

FHESEIT EE)
HRER

FENIER

@?ﬁé‘

%@JEEE
EEH)
BIECBawAvE

xﬁiﬁ%@ﬂﬁ%
IR
GESAE RIS

;ﬁﬁﬁﬁ” a%
1245
HEAIRLG

sper Feed Rotter Regulator, Complete S Lfﬁ%ﬁ]’%iﬁ%ﬁ

Upper Feed Roller Driving Set

Upper Feed Roller Lever Rod

Driving Lever

b m EEFEAR
SR EAH
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P ER
Ref. Parts
NO. NO.
1 N3201
2 SF225
3 WE04
4 NF12
) N3205
6 N3206
7 N3207
8 N3208
9 N3209
10 M1132
11 N3211
12 SF134-1
13 N3213
14 SV253
15 N3215
16 N3216
17 NF27
18 N3218
19 N3219
20 35-20
21 M1220
22 N3103
23 N3223
24 SF240
25 N3225
26 N3226
27 13623
28 N3228
29 N3229
__30___N¥30_U
31 N3231
32 N3232
35 GL16
36 N3236
57 N3237

PARTS(2

Description
Upper Feed Roller Lifter (Right)
Screw (M4 -0.7x 10)
Washer
Nut

Screw ( SM11/64 - 40 )

Lifter Connecting Plate

Upper Feed Roller Lifter (Left)
Upper Feed Roller Lifter Pin

Lifter Connecting Plate
Screw ( SM3/16 - 32 )
Roller Press Bar Bracket
Screw (M5 -0.8 % 16)

Screw ( SM11/64 - 40)

Nut

Stop Screw (M4 - 0.7 x 30 )
Roller Press Spring

Screw (M6 - 1.0 x 35)

Knock Pin

Roller Press Bar Bushing (Upper)
Screw (M6-1.0x6)

Upper Feed Roller Press Bar
Retaining Ring

Stop Pin

Washer

Conical Washer

Screw (M6 - 1.0)
Screw (M6-1.0x12)
Lock Nut

Z # £ 8

o
wn

IR
244

HEH]

YZE

o FHE

244

R HIAR
oL e W]

Er AR AL

bR
BREFEAR
LER
ARl

BRAR

THH S

BA e
HRLR

HE

il B ES
3R

1B

2R
e

LSS
B4R
A BT SR

Upper Feed Roller Bracket, Com; - %5lwHEAR4H

L T N E
i
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EX E 3

 SCC
Upper Feed Roller Yoke

Screw (M6 -1.0x25)

Screw (M5-0.8x8)

Screw ( SM9/64 - 40 x 9 )
Screw

Screw

Screw (M4 -0.7x6)

Clutch Driving Shaft
Clutch Driving Shaft Bushing (Left)
Clutch Tension Sleeve

Clutch Driving Shaft Bushing (Right)

B S

SR
HRER
BRER

HEhEHED)
ROER
SRR ECE)

Clutch Tension Spring
Clutch Driving Lever
Screw ( SM9/64 - 40 x 7.5 )
Clutch

TR BREE
e 2R EhHIA
44

Clutch Spring Seat
Clutch Roller

Clutch Sleeve

Clutch Check Plate

Upper Feed Roller

Lower Feed Roller

Lower Feed Roller Support
Screw (M6-1x12)
Knock Pin

Lower Feed Roller Shsft
Serew (M4 - 0.7 x4 )
Serew (M4 -0.7 x 8 )
Upper Feed Roller (Rubber Type)
Rubber Roller Set

Lower Feed Roller Set

Upper Feed Roller, Complete Set
Plastic Wheel

Screw (M4 - 0.7x 8 )
Upper Feed Roller Yoke Pin Guide
Teeth Roller Set

Ref. Parts
_NO. =NO.
1 N3301
2 SF243
4 MHEOZ0
5
6 SF116
7 N3141
8 N3308
9 M1102
__10___ _HU3) _Remini
11 N3311
12 N3312
13 N3313
14 N3314
15 15-36
16 N3316
17 N3317
19 GGl4
20 D1919
21 D1917
22 D1916
23 DI1915
25 SV264
26 N3326
27 N3327
28 F1705
29 F1707
31 F1709
32 GL16
33 N3103
34 F1711
35 SE228
36 SV235
38 36-38
39 36-39
42 N3342
43 N3343
44 N3344
45 F1703
46 WE04-1
47 SV221
48 N3348
50 F1713
51 N3351

Guide Plate
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For Standard VG-888A Table Cutting

Maker [A[BLC [ D VG-888A —#& A £4&
Panasonic | 57 [ 159 ]66.5| 33.25 N
Mitsubishi | 60 | 150 | 65 32. 5 -3 75
Hitachi 54 [159]66.5] 33.25 T
Wangsing | 70 [120[70 [ 35 :
ﬂ B O /i
e b
=
e |
_ 3-99.5
For machine with top & under thread ﬂia\aw.;oug 80 _f;Af/@.Q
B &t A 50
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Table No:F002( 24r4%%) 4-97 e
Unit:mm( 3 4x) _ 48 b
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228 240
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Dot

Solenoid
Solenoid Bracket
Solenoid Driving Arm

Screw ( M3 - 0.5 x 14)
Top Trimmer Guide Plate
Screw (M4 - 0.7 % 3)

Adjusting Screw
Screw (M3 -0.5)

Washer

Movable Trimming Knife
Fixed Trimming Knife
Screw (M2 -0.4 x4 )
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Screw (M4 -0.7x6)
Clamp Spring

Knife Press Adjusting Spring
Spring Washer

Screw (M3 -05x4)

Nut

Knife Guide Bracket

Upper Trimming Knife Base
Screw ( M4 - 0.7 x 21 )

Screw (M4 - 0.7 x 8 )

Washer

Top Thread Trimmer, Complete Set
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M EX 3

Description
Upper Feed Roller Yoke
Screw (M6-1.0x25)
Screw (M5-0.8x%8)

Serew ( SM9/64 - 40 x 9 )
Screw
Screw

SLrew(M4 0.7x6)

Clutch Driving Shaft
Clutch Driving Shaft Bushing (Left)
Clutch Tension Sleeve

Clutch Driving Shaft Bushing (Right)

Clutch Tension Spring
Clutch Driving Lever

Screw ( SM9/64 - 40 x 7.5 )
Clutch

Clutch Spring Seat
Clutch Roller

Screw (M6-1%8)
Clutch Sleeve
Clutch Check Plate
Upper Feed Roller
Lowe1 Feed Roller
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Screw (M4 -0.7x8)

Upper Feed Roller (Rubber Type)
Lower Feed Roller (Rubber Type)
Lower Feed Roller Set

Upper & Lower Rubber Roller
Upper Feed Roller, Complete Set
Plastic Wheel

Screw (M4 -0.7x 8 )
Upper Feed Roller Yoke Pin Guide
Teeth Roller Set

BT E SR )
PGB B e ()

Ref. Parts
NO. _NO.
1 N3301
2 SF243
4 MHEO08R0
__5.____N3305_ UpperFe
6 SF116
7 N3141
8 N3308
9 M1102
__10___ _HU32 _ Retaining
11 N3311
12 N3312
13 N3313
14 N3314
15 15-36
16 N3316
17 N3317
18
19 GGl4
20 D1919
24 DI1917
22 D1916
23 D1915
25 SV264
26 N3326
27 N3327
28 F1705
29 F1707
31 H1731
33
35 SF228
36 SV235
38 36-38
39 36-39
40 H1740
42 N3342
44 N3344
45 F1703
46 WE(04-1
47 Sv221
48 N3348
50 F1713
51 N3351
52 H1732
53 SF237
54 VK48
55 H1733

Guide Plate

Roller Rack

Screw

Washer

Lower Feed Roller Shaft
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